Altum SD card adapter installation instructions

Tools needed:

  • M2 Phillips Screwdriver
  • M3 Phillips Screwdriver

Installation steps:

  1. Fit back plate of SD adapter module to accessory port side of Altum. Secure back plate to camera using quantity 4, M3x5 screws with loc-tite applied to the first few threads.

image-0.jpeg

  1. Plug circuit board securely into Altum accessory port. Screw circuit board to back plate with quantity 2, M2x3 screws with loc-tite applied to the first few threads.

image-1.jpeg

  1. Fit front-plate of SD adapter module to back-plate, encasing the circuit board. Secure back-plate to rest of SD module using quantity 2, M2x8 screws with loc-tite applied to the first few threads.

image-2.jpeg

Have more questions? Submit a request